ALIKE

COMPUTER SEWING MACHINE

- HZL-F Series

~ PARTS LIST

40083765







CONTENTS

1. FRAME MISCELLANEQUS COVER COMPONENTS (1) ittt s 1
2. FRAME MISCELLANEOUS COVER COMPONENTS (2) ...t s s 3
3. THROAT PLATE COMPONENTS ...t s

4. UPPER SHAFT & TAKE UP COMPONENTS

5. NEEDLE BAR & NEEBLE THREADER COMPONENTS ... s s g
6. PRESSER MECHANISM & NEEDLE THROWING COMPONENTS ... s t
7. FEED MECHANISM COMPONENTS ..o e et as bbb e e 13
8. LOWER SHAFT & HOOK COMPONENTS Lot b s s s s sa s s e 15
9. THREAD TRIMMER COMPONENTS ..o e bbb SO 17
10. THREAD TENSION COMPONENTS L et b e b s s s b b e a2y e nspenn 18
11, BOBBIN WINDER COMPONENTS ...t s bt e a4 e st 21
12, KNEE LIFTER COMPONENTS L. et s i bbb e T T s sy mems b nnn et 23
13. POWER SUPPLY & MAIN MOTOR COMPONENTS ... EET RO 25
14. ACCESSORIE PARTS COMPONENTS ..o .27
15. PACKING MATERIAL COMPONENTS... ... OO OO TSR PP PO TP TROTRIOR 28

. OPTIONAL ACCESSORY PARTS COMPONENTS . s 31




FRAME MISCELLANEOUS COVER COMPONENTS (1)

1.




REF.NO

NOTE PARTNO

DESCRIPTION

1 40056554 ASSY_SYNC_CIRCUIT_BOARD 1
2 400-59249 HANOLE 1
3 $1-4040891-SC SCREW M4 L=8 1
4 400-58092 HANDLE_BRACKET_ASSY 1
5 400-62587 COVER_BRACKET 1
5 SM5030555-5N SCREW M3X0.5 (=6 1
7 RE-0400000-K0 E-RING 4 1
8 400-62500 HANDLE_BRACKET_L_ASSY 1
9 SM-5040855-5N SCREW 2
10 400-65563 FACE_COVER_GUIDE_SHAFT 1
11 A00-84532 BH SCCKET CAUTION LASEL T
12 400-59230 FACE_COVER 1
13 A3711-010-000-A TOP THREADING GUTTER 1
14 400-72395 CUTTER_HOLDER 1
15 A3205.555-A00 LOCKNUT 1
i6 400-7023%9 FACE_COVER_COLLAR 1
17 SM-B030312.TP SCREW M2 L=3 1
18 SM-5040855-SN SCREW 2
18 ST-5030851-SN SCREW M5X8 1
20 400-57949 BED_REINFORCING_PLATE 1
71 ATTEG-7/70-000 HEIGHT ADJUSTING SPRING 3
22 400-57991 HEIGHT_ADJUSTING_RUBBER 1
23 400-78224 HEIGHT_ADJUSTING_SCREW 1
24 SM-5040855-SN SCREW 2
25 400-53685 FREE_ARM_LOWER_COVER 1
25 SM-5040855-SN SCREW 5
27 400-53686 FREE_ARM_UPPER_COVER 1
28 SM-5040855-8N SGREW 1
23 400-60614 ASSY_AUXILIARY_BED 1
30 400-53683 AUXILIARY_BED (1
1 A00-54571 AUXILIARY_BED_CLICK (17
3z 400-53684 AUXILIARY_BED_COVER (1)
33 400-59209 ACCESSORY_TRAY (1)
34 400-59214 BED_COVER_FOREIGN 1
35 400-57890 RUBBER_WASHER 3
36 40057922 RUBBER, WASHER_SCREW 3
37 SM-5040855.8N SCREW - 1




. FRAME MISCELLANEOUS COVER COMPONENTS (2)

27

52~54




REF.NO NOTE  PART NO DESCRIPTION Qty ‘

1 #01  400-59216 FRONT PANEL _£500 1 ‘
2 #04 40050217 ERONT_PANEL_F400 1
3 400-56545 ASSY_SW/VR_CIRCUIT_BDARD 1
4 5T-5031251.55 SCREW 4 {
5 400-69735 CIRCUIT_BOAD_COLLAR_A 1
B 400-68736 CIRCUTT_BOAD_COLLAR_B 1 A
7 400-58160 SLIDE_VR 1 ’
8 400-69623 SLIDE_VR_CONNECT_PART 1 ‘
9 400-59161 55 BUTTON 1 {
10 400-50183 REVERSE BUTTON 1
1% 400-58T65 THREAD TRIMMER BUTTON i i
12 400-59166 HALF_STITCH BUTTON 1
13 400-56548 ASSY_ON_HAND LED_CIRCUIT BOARD 1 )
14 £00-59167 LED_{AMP COVER R~ i i
15 #1 400-56550 ASSY_BOSOM_LED. CIRCUIT_BOARD 1
18 #0T T AG050T6E BOSWM. LED_COVER 1 (
17 #01 400-72508 PATTERN_PANEL_FB800_ASSY 1
18 #02 400-72508 PATTERN_PANEL_F400_ASSY 1
8 #03 400-72510 PATTERN_PANEL_F300_ASSY 1 {
20 400-59183 DIRECT_BUTTON_F600 1
21 400-59792 SHIFT_BUTTON_Fei0 k] i
22 #04  400-59193 SHIET_BUTTON_F400 1
23 401 4D0-56537 ASSY PANEL CIRGUIT_BOARD 1
24 #04  400-58655 ASSY PANEL CIRCUIT BOARD 1 !
25 $7-5030851-5N SCREW M5X8~ 7
P #OT - AU0-84595 ADJUSTING_DIAL: ) [
27 400-59244 ARM_COVER_MATERIAL 1
28 ST-5031051-5N TAPPING SCREW 4 )
29 SKh-5040855-SN SCREW 5 H
30 SL-4030651-SC SCREW M3Xs 1
31 400-59232 REAR_PANEL_FOREIGN 1 i
32 SM-5040855-SN SCREW 3 ‘
13 400-59245 TT_COVER_FOREIGN 1 .
34 400-59240 SPOOL_COVER 1 g
35 400-58088 SPCOL PIN 1
35 PH-0300182-CO PARALLEL PIN T /
37 ST-5031051-SN TAPPING SCREW 2 '
38 A1445-E50-000 SPCOL CAP 1
39 A3711-070-000-A TOP THREADING CUTTER 1 {
40 A3205-555-A00 LOCKNUT (1)
41 A00-64572 ASSY_THREAD_GUIDE_BASE [} {
42 4G0-62034 THREAD_¢ GUIDE BASE (1}
43 A3Z34-550-000 THREAD_GUIDE_BASE_SPRING ¢!
44 A3235-030-200-A THREAD_GUIDE DISK SHAFT (1 {
45 A3233-731-000 THREAD_GUIDE DISK 1)
B A3736-880-000 ERING §l] ,
47 A3237-880-000 WASHER 1 :
48 A1139-030-200 THREAD GUIDE MOUNTING PLATE 1 ,
49 ST-5030851.5N SCREW M5XB i {
50 400-57397 BW_THREAD_GUIDE 1
51 SC-4030691-5C SCREW M3X6 3 {
52 #0% 400-71975 PATTERMN_SEAL_F800 1 :
53 #02z  400-71977 PATTERN_SEAL_F400 1
54 #03 40071679 PATTERN_SEAL_F300 i f
55 #01 40073045 ALL_ASSY CPU_PCB F600 i
56 #0Z A00-73096 ALT ASSY CPU PCB FA00 1 ¢
57 #3 40073047 ALL_ASSY CPU PGB F300 1 :
58 5M-5040855-SN SCREW 4
50 A3811-550-00D CORD HOLDER 1 {
60 400-55401 LIFTER_LEVER 1
61 400-70284 LIFTER_LEVER_SHAFT 1 {
NOTE #01...FOR HZL-E800
#02. FOR HZL-F400
#03... FOR H ’

B HZI-F300
#04,,. FOR HZL-FA00,HZL-F300




3. THROAT PLATE COMPONENTS




REF.NO

NOTE PARTNO

400-79367
400-53462
A1111-A85-000
A1119-010-00C
400-57150

DESCRIPTION

THROAT_PLATE ASM.
THROAT_PLATE

SPRING

HOOK COVER BUTTCON SUPPORT
STOPPING_PLATE_LEFT

ATT14-070-000-A
A1117-008-000
400-64702
400-65631
A1115-A85-000

AOUK COVER OPEN/CLOSE BUTTON
NEEDLE PLATE PILE A
THROAT_PLATE_PILE_B
HOOK_COVER_SUPPORT_PLATE
BOBBIN CASE COVER

1)

{1)
(1)

SM-40202071-5C
8M-4020201-8C
SM-4020301-5C
Sii-4020401-5C
A3711-010-000-A

SCREWMZ 1=2

SCREW M2 L=2

SCREW M2X0.4 L=3
SCREW M2 L=4

TOP THREADING CUTTER

(1)
(2)
(1)
(2)
(1)

400-54685
A1138-776-000

HOUK_COVER
SCREW




4, UPPER SHAFT & TAKE UP COMPONENTS




REF.NO NOTE PART NO DESCRIPTION Qty f

1 400-53483 UPPER_SHAFT 1
2 400-53484 COUNTER_WEIGHT 1
3 PS-0400222-KP SPRING PIN 1
4 CS-1000881-TF THRUST COLLAR 2
5 SM-8050512-TN SCREW MS L=5 4
[ 400-53493 DETECTOR_SHIELD_FLATE 1
7 R0-1331701-00 RUBBER RING 1
8 400-55825 UPPER_SHAET_PULLEY 1
9 4D0-53469 MOTOR_PULLEY_PIN 1
10 SM-8030312-TP SCREWMS L=3 1
7 N - I 1
12 400-57983 MOTOR_PULLEY 1
13 400-53469 MOTOR_PULLEY_PIN 1
14 SM-B030312.TP SCREWM3 L=3 1
15 RE-0800000-K0 E-SHAPED SNAP RING (MM) 1
TS A0D-53466 AARD WHEET T
17 400-52469 MOTOR_PULLEY_PIN 1
18 5M-8030312-TP SCREW M3 L=3 1
18 400-53487 NEEDLE_BAR_CRANK_ROD 1
20 400-57187 TAKE_UP_ASSY 1
= AOU-57TEE NEEDLE_BAR_CRANRK Ty
22 400-57189 TAKE_UP_CRANK (1)
23 400-57180 TAKE_UP_BODY_ASSY 1}
24 £00-57194 TAKE_UP_SUPPORT_SHAFT 1)
25 RE-0800000-KQ E-RING 6 (1}
75 RC-037047T-KP RETAINING RING =
27 400-62518 TAKE_UP_CLICK (1}
28 400-57355 SUPPORT_SHAFT_SPRING 1
29 5M-8030312-TP SCREW M3 L=3 1
30 SM-8050512-TN SCREW M5 L=5 3
3 SW-5047455-SN SCREW T
32 400-53478 IDLER_BRACKET_ASSY 1
33 400-55861 IDLER 1
34 RE-0400000-K0 E-RING 4 1
35 SM-5040855-SN SCREW 1
36 A00-57353 TIMING_BELT 1




5. NEEDLE BAR & NEEDLE THREADER COMPONENTS




REF.NQ NOTE PARTHNO DESCRIPTION Qty ‘

1 400-53488 NEEDLE_BAR 1
2 400-57275 ASSY_NEEDLE_CLAMP 1
3 400-57276 NEEDLE_CLAMP {1}
4 400-67277 NEEDLE_CLAMP_SCREW 1) |
5 400-53490 ASSY_NEEDLE BAR_CONNECTION 1
B 40053401 NEEDLE_BAR_CONNECTION 53] ‘
7 A1412-010-000 NEEDLE_BAR_CONNECTION INNER {1}
8 SM-B040412-TP SET SCREW M4 L=4 (1)
9 400-558%9 TP_NEEDLE_BAR_GUIDE 1 !
10 SM-8030312-TP SCREW M3 E=3 1
T 400-7T068 NEEDLE_CLAMP_THREAD_GUIDE T f
12 400-64214 NEEDLE_CLAMP_THREAD_GUIDE_U 1 !
13 400-79281 THREADR_GUIDE SCREW 1 .
14 400-62545 MIS_INSERT_P_PLATE 1 !
5 A1450-010-000 SCREW 1
16 WMHA-TOOBTA00 NEEDLE T307705H ¥50 T i
17 400-53486 NEEDLE_BAR_FRAME 1
i8 £00-53497 NEEDLE_BAR_FRAME_SHAFT 1
19 400-53498 NB_FRAME_FULCRUM_SHAFT 1
20 WZ-0220290-UZ WASHER 3.2X6.5X0.15 1
| SM-B030372-TF SCREWWFTES T .
22 RE-0200000-K0 E-RING 1 '
23 400-56870 NB_FRAME_SHAFT_SPRING 1
24 A1427-010-000-A NB FRAME ADJUST SHAFT i {
25 SM-8040412-TF SET SCREW M4 L=4 3
76 400-53516 NE_FRAVE_CONTRUL AR T [
27 400-53517 NB_LATERAL_ADJUST_PLATE_ASSY 1
28 RE-0300000-K0 E-RING 3 3
29 SL-4040691-5C SCREW M4 L=6 1 !
30 400-55989 FACE_PLATE_FIXING_PLATE 1
3 FOETA07 FACE_COVER SHAFT i3 .
32 SM-5040855-SN SCREW 2 )
33 400-55831 FRONT_PANEL_FIXING_PLATE 1
a4 A1617-030-000 THRUST COLLAR 1 {
35 SM-B020312-TP SCREW M3 L=3 1
36 ACO-56045 NEEDTE_RAR_FRAME SPRING 1 :
37 400-71728 NEEDLE_BAR_FRAME_SPRING_LOWER 1
38 400-51254 TP_SHAFT 1
39 A1458-AB5-000 HGOK HOLDER FIN 1 f
40 400-51248 LINK_BASE 1
LS| AT358-AB5-000 TP SHAFT PIN SWALE ) ;
42 400-55611 TP_SHAFT_PIN_LARGE 1
43 400-55812 TP_CAM_SFRING 2
44 400-55813 TP_HOOK_HOLRER_ASSY 1 {
45 400-55827 TP_SHAFT_SPRING 1
L1 ZO0BTZI8 TP_CAM T (
47 400-60613 ASSY_ASSIST_HOOK 1
48 400-51237 ASSIST_HOOK (1)
49 400-55828 CLIP_SPRING {1} (
50 400-51255 TENSION_CLIP {1)
51 400-51253 GUIDE_SAAFT 1 (
52 RE-G300000-K0 E-RING 3 1 '
53 400-51243 DRIVING_GEAR 1
84 FS-0200062-KP SPRING PIN 1 {
55 400-62156 ASSIST_HOOK_SPRING i
BG N-6D40002-5F NUOT ™ ME 2 [‘
57 SM-5020855-5N SCREW M2 L=8 3
58 400-76178 TP_LEVER_BUSH 2 )
59 ST-5030851-SN SCREW M5X8 1 {
80 400-55821 TP_HANDLE 1
51 40U-B5570 TP_LEVER T {
62 400-55822 TP LEVER_SHAFT 1
63 400-55823 TP_LEVER_SPRING 1
64 ACD-55824 TP_LEVER_SUPPORT 1 {
65 ST-5030851-8N SCREW M5X8 1

- 10 -




6. PRESSER MECHANISM & NEEDLE THROWING COMPONENTS

- 11 -



REF.NO NOTE PART NO DESCRIPTION Qty

1 400-56391 TENSION_RELEASE_BASE_ASSY 1
2 400-55387 TENSION_RELEASE_PLATE_ASSY 1
3 RE-03000006-K0 E-RING 3 1
4 RE-0400000-K0 E-RING ¢ 1
5 . 40055385 TR_ADJUST_PLATE 1
6 BI-5030455-SH STREW T
7 400-55557 KNEE_LIFTER_PLATE_ASSY 1
8 400-56969 KNEE_LIFTER_PLATE_SPRING 1
9 RE-0406000-K0 E-RING 4 1
10 S4-5040855-SN SCREW 2
11 F00-76301 SUB_SPRING_ROLDER i
12 SL-4030891-8C SCREWM3X8 1
13 400-55402 PRESSER_BAR 1
14 400-55403 PF_GUIDE_BAR 1
15 RE-0400000-K0 E-RING 4 2
16 ABU-5EA0Y PRESSER ADGIST_PLATE_ASSY 1
17 40055404 PRESSER_SPRING_HOLDER 3
18 : 400-55405 PRESSER_SPRING 1
19 400-55406 PRESSER_BAR_GUIDE 1
20 SH-B050802-TP SCREWMS L=6 1
1 AOO554T2 PRESSER_SUB SPRING T
22 400-51618 PRESSER_BLOGK 3
23 40D-64224 PRESSER_BLOCK_PLATE 3
24 400-56529 ASSY_PRESSER FOOT _HOLDER 1
25 400-64703 PF_HDLDER_SCREW 1
76 A00-57923 ABEY STARDARD PRESSER FOUT I
27 ADD-55408 PRESSER_LEVER_SPRING 1
28 SL-4031091-8C SCREW M3 X 10 1
20 400-56549 ASSY_ON_HAND_LED CIRCUIT_BOARD 1
0 400-56368 LED_[AMP_COVER_L 3
3 SL-A030ET1-5C SCREWTA3XE T
32 400-55426 PRESSER_ADJUST_BASE_ASSY 3
33 AD0-60527 PRESSER_ADJUST_DIAL 1
a4 RE-0400000-K0 E-RING 4 1
35 A2110-700-000 SPRING WASHER 1
6 4055833 PRESSERATIIST GEAR T
a7 RE-0400000-K0 E-RING 4 i
38 S14-5040855-SN SCREW 2
39 SM-1040801-N SCREW M4X0.7 L=8 1
40 4D0-79605 PRESSER_DIAL_CLICK 1
L5 S[-4030691-5C SCREW3XE T
42 SH-5030455-SN SCREW 1
43 400-79606 PRESSER_DIAL_CLICK_SPRING 1
44 400-53500 NT_STM_BASE_ASSY 1
45 SH-5040855-5N SCREW 2
5 ATO-56557 ASSY NT 5TH T
a7 S14-5030455-SN SCREW 2
48 400-70288 NT_STM_GEAR 1
49 SM-8030312.TP SCREW M3 L=3 2
50 400-53499 ROCKING_ROD :
5 AT456-U06-000-A TEAN CENTER SHAFT T
52 SL-4030891-5C SCREW M3X8 1
53 4080-53505 NEEDLE_THROWING_GEAR 1
54 RE-0406000-KO E-RING 4 1
55 450-55676 NT_STM_STOFPER 1
56 SMED30455-5N SCREW T
57 A1846-010-000 RETRIEVAL RUBBER 1
58 400-66231 ASSY_NEEDLE_THROWING ARM 1
59 400.53506 NEEDLE_THROWING_ARM_ASSY I8
80 400-66198 NEEDLE_THROWING_ADJUST_ARM (1)
B SLA030601-5C STREW MIXE m
62 RE-0400000-K0 E-RING 4 1
63 WP-0520516-RZ WASHER 1
64 400-62144 ROCKING_RCD_BUSH 1

- 12 -




7. FEED MECHANISM COMPONENTS

- 13 -



- 14 -

REF.NO NOTE PART NO DESCRIPTION Qiy
1 4D0-55496 VERTICAL_FEED_CAM 1
2 4D0-55408 VF_CAM STCP PIN 2
3 400-55469 VF_ASSIST_CAM 1
4 400-55504 HORIZONTAL_FEED_CAM 1
5 PS-0200122-KP SPRING PIN TYPE W 2X12 1
3 Z00-71570 CORRECTIGR AR T
7 400-71871 GCORRECTION_ROLLER 1
8 400-71872 CORRECTION_ROLLER SHAFT 1
G 400-71873 CORRECTION_ARM_RASE 1

10 400-71974 CORRECTICN_ARM _SHAFT 1
1 SABUS0ATZ- TP SCREW T
12 SM-5030855-SN SCREW M3X051=5 z
13 RE-0300000-K0 E-RING 3 2
14 WP-0410516-R2 WASHER 2
15 400-55505 HF_ROCKER_ARM 1
16 F50-55006 HF_ROCKER_ARFL BHAFT T
17 RE-0700000-K0 E-RING7 1
18 A1203-030-000 THRUST COLLAR 1
18 5M-B040412-TR SET SCREW M4 L=4 z
20 400-55513 FEED_BAR 1
7 AD0-5550 FEED_EAR _BHAFT_L i
22 400-55507 FEED BAR SHAFT R 1
23 WP-0520516-RZ WASHER 2
24 51-8040412-TP SET SCREW k44 L=4 2
25 17486400800 VF_ADJUST _SHAFT_NUT 2
6 A70-55500 Vr_ADJUST_SHAFT 2
27 400-55502 ASSIST_FEED_BAR 1
28 40055503 ASSIST FEED BAR_SHAFT 1
8 WP-0520516-RZ WASHER 2
30 SM-BOAD4T2 TR, SET SCREW M4 L=4 2
31 REDZ - RING Y T
32 400-55501 FEED_BAR_SPRING 1
33 400-55518 FEED_DOG 1
34 SM-5030655-5N SCREW M3X0.51 =86 2
35 400-71868 CORRECTION_PLATE 1
36 S5030655-5N SCREWTAIX0.5L=6 2
37 AD0-806G7 HORIZONTAL_FEED_ARM 1
3B 400-56010 HF_ARM_SPRING_PIN 1
32 400-55517 HORIZONTAL_FEED_ARM_SPRING 1
40 A1624-010-000 SLIDE BLOCK SHAFT 1
&1 SH-BUB0EIZ-TP SET SCREW 1
4z SM-5041455-GN SCREW 2
43 400-55525 FEED_STM_FIXING_PLATE 1
44 SM-5040855-SN SCREW 1
45 400-55520 FEED_REGULATOR_BUSHING 1
[ F0-55ETY FR_EUSHWNG_CLAWP_PTATE T
47 SM-5040855-5N SCREW 2
48 RE-0BO0000-KO E-SHAPED SNAP RING (8MM) 1
49 WZ-1652010-KP WAVED WASHER 1
50 WP-1021016-50 WASHER 1
B1 A00-55521 FEED REGULATOR SHAFT T
52 RE-Q500000-KO E-RING 1
53 400-55522 FEED_REGULATOR 1
&4 SM-B040412-7TP SET SCREW M4 L=4 2
55 400-55524 FEED_REGULATOR BLOCK i
56 ZU0-5E558 ASSY_FOSTHY T
57 400-55530 FEED_STH_GEAR 1
58 SM-BOIGII2-TP SCREWMI L=3 2
59 405-55534 FEED_ADJUSTING_PLATE_ASSY 1
60 400-55531 FEED STOPPER LEVER i
BT 200~ ! = jel T
&2 400-55533 QRIGIN_DETECTING_RUBBER 1
683 SM-4020401-5C SCREW M2 L=4 1
84 WP-0210516-5D PLAIN WASHER 2,1X8X0.5 1
85 A1660-008-000-A STAGE SCREW A 1
3] AZTI0-TC0000 SPRING WASRER 1
67 4060-55539 FEED_STM_WASHER 2
68 A1651-008-000 STAGE SCREW A i
69 A1658-008-000 SPRING 1
10 408-55526 FEED_REGULATOR_GEAR_A 1
71 ZN-55527 FEED_REGULATOR_GEAR B i
72 400-55528 FR_GEAR_SPRING 1
3 PS-D200122-KP SPRING PiN TYPE W 2X12 1
T4 RE-0500000-KO E-RING 1
5 WP-0621016-50 WASHER 6.2X13X1% 1
74 AT-EE230 ASEY_ ] ] . FLATE T
77 400-55544 FEED_ADMUST_BASE_PLATE_ASSY {1}
8 400-55862 INTERIEDIATE_GEAR_BASE_ASSY {1}
79 S£-4030681-SC SCREW M3X5 {2}
B0 400-55549 FA_INTERMEDIATE_GEAR 1
BT RED3I00000-K0 ERING 3 T
B2 400-55548 FEED_ADJUST_GEAR 1
a3 RE-0400000-K0 F-RING 4 1
g4 400-55540 FEED _ADJUST LINK _ASSY 1
85 RE-0300000-KG E-RING 3 1
BB A00-72685 FEED _ADFIST_LINR PN T
a7 RE-0300000-KO E-RING 3 1
88 A1654-008-000 PLATE SPRING 1
89 SM-5040855-5N SCREW 1
S0 400-55550 FEED,_ADJUST_DIAL 1
o7 SI-S040E55 5N SCREW 2
&z 400-57335 DF_WORKING_BODY 1
93 400-66691 DF_RETURN_SPRING 1
84 RE-D4GCO0G-KO E-RING 4 2
95 400-57334 DF_LEVER 1
i AZZ05-555-A00 TOCRNUT T




8. LOWER SHAFT & HOOK COMPONENTS

-15 -



REF.NO NOTE PART NO DESCRIPTION Oty
1 400-53494 LOWER_SHAFT 1
2 A1B16-E60-000 LOWER SHAFT WELT BEARING 1
3 RE-0700600-K0 E-RING 7 1
4 A1203-030-000 THRUST COLLAR 1
5 SM-8040412-TP SET SCREW M4 L=4 2
5 ZTT-53453 AOCR_DRIVING_GEAR i
7 SM-8040412-TP SET SCREW M4 L=4 2
8 400-53495 LOWER_SHAFT_SUPPORT 1
9 SL-8041692-TN SCREW 2

10 400-55825 LOWER_SHAFT_PULLEY 1
11 SM-8040472-TP SET SCREWM4 1=4 2
12 400-56604 HOOK_BRACKET 1
13 400-53456 HOCK SHAFT BASE 1
14 SM-5040855-5N SCREW 2
15 400-81293 ALL_ASSY_HOOK 1
T8 F00-80420 ECBEIN_CASE_PROCESSING 53]
17 40056625 BOBBIN_CASE_MATERIAL (1)
18 400-50608 BOBBiN_CASE_THREAD_GUIDE (1)
19 A1840-609-000 LOWER THREAD ADJUSTING SPRING A {1
20 A1841-855-000 LOWER THREAD ADJUSTING SPRING B ()
71 RIBAS U300 COWER TRREAD ADJUSTING STREW 58]
22 A1844-030-000 BOBBIN CASE THRED GUIDE SCREW ()
23 A1830-£80-0C0 HOOK ASM. {1)
24 A1830-£80-080 HOOK ASM. m
25 A1830-031-0A0 HOOK ASM. (1)
76 AT832-005.000 AOOK NEEDLE GUARD m
27 SM-5020301-8C SCREW M2 L=3 {1)
28 A1831-021-000 HOOK BASE PLATE (1)
29 SM-5020301-5C SCREW M2 L=3 (1)
30 A1833-E50-000 FELIGHT MAGNET (1)
i ATE00-U3T-0A0 HOOK SHAFT RSN m
32 WP-0620516-RZ WASHER )
33 WP-0620516-RZ WASHER 1
34 5M-8040412-TP SET SCREW W4 L=4 1
35 SM-5030855-SN SCREWM3X0.5 L =8 2
36 SMF5UA0B55-SN SCREW 3
37 400-84997 ASSY_BOBBIN_CASE_STOPPER 1
38 400-53454 BOBEIN_CASE_STOPPER_PLATE ()
39 400-56975 BOBBIN_CASE_STOPPER_SPRING ()
40 400-56976 STOPPER_SPRING_SUPPORT (1)
7 SMIS020301-5C SCREWMZ (=3 ™
42 A1138-776-000 SCREW 1
43 400-76508 HOOK_BRACKET_SUPPORT 1
44 400-79614 BOBBIN_CASE_ASM. 1
45 400-79424 BOBEIN_SPIN_STOP_SHEET (1)

- 18 -




9. THREAD TRIMMER COMPONENTS

-17 -




REF.NC NOTE PARTNO DESCRIPTION Qty
1 400-53580 THREAD_TRIMMER_CAM 1
2 SM-8030312-TP SCREWM3 L=3 2
3 400-65718 DRIVING_CAM_HOLDER i
4 NM-8030002-5C NUT M3 2
5 SL-4030891-5C SCREW M3Xe 2

8 400-53581 URIVING_CAW_BRACKET_R 1
7 SI-5030455-8N SCREW 2
8 40G-53583 CATCHER_DRIVING_CAM 1
9 400-53586 CAM _DRIVING_GEAR_L 1

10 400-55498 VF_CAM_STOP_PIN 1
ik} 40053587 CANM_DRIVING_SHAFT 1
12 400-53592 TT_WMECHANISM_BASE_ASSY 1
13 400-53598 CATCHER_WORKING_LINK_ASSY 1
14 RE-0400000-K0 E-RING 4 1
15 WP-0520516-RZ WASHER 1
16 AT-5H3602 CTHE SHAFT_ROLLER 2
17 RE-0150000-KO SNAPRING 1.5 2
18 400-53610 CATCHER_WORKING | INK_SPRING 1
19 400-53603 CATCHER _LINK 1
20 RE-D4C0000-KO E-RING 4 1
21 400-53612 TT_DRIVING_LINK_ASSY 1
22 RE-03C0C00-KO E-RING 3 1
23 WP-0410516-RZ WASHER 1
24 400-5361% TT_DRINVING_LINK_SPRING 1
25 400-53616 THREAD_TRIMMER_LINK 1
26 RE-D30CT00-KO E-RING3 1
27 400-53608 THREAD_CATCH_GUIDE 1
28 SL-403069%-8C SCREW M3X6 3
29 400-53604 CATCHER_ASSY 1
30 A3187-010-000 NEEDLE BAR FRAME BRUSH 1
31 RE-D400000-KO E-RINGF 1
32 400-53624 TT_CUTTER_BASE 1
33 5L-4030891-5C SCREW M3X58 1
34 400-5362% TT_CUTTER_COVER 1
35 SM-5030655-SN SCREW M3X0.5 L=6 1
36 400-53677 Ti_CATCHER_ASSY 1
37 A3711-010-000-A TOP THREADING CUTTER 1
38 400-53609 THREAD_KEEPING_PILE 1
39 400-78681 UT_HOOK_ASSY 1
40 RE-D200000-KO E-RING 2
41 WP-(3105716-RZ WASRER IIXEAX0EE 2
42 SM-5040855-8N SCREW 2
43 400-53588 THREAD_TRIMMER_STM_BASE_ASSY 1
44 400-56558 ASSY_TT_STM 1
45 SIM-5030455-8N SCREW 2
46 A00-6726% TT_STH_GEAR i
47 SM-8030312-TP SCREWM3 L=3 2
48 400-67671 CAM_DRIVING_GEAR_R _HCLDER 1
49 5L-4030691-5C SCREW M2X6 2
50 400-53585 CAM_DRIVING_GEAR_R 1
51 SH-B030312-TF SCREWM3IL=3 2
52 400-53584 INTERMEDIATE_GEAR i
53 RE-0400000-KO E-RING 4 1
54 400-565¢4 ASSY_TT_STM_ORG_CIRCUIT_BOARD i
55 SL-5030501-5N SCREWM3 L=5 1
30 A00-53541 TR_PLATE _LOWER_ASSY 3
57 RE-0400000-KC& E-RING 4 3
58 WP-0520516-RZ WASHER 1
59 SM-5040855-5N SCREW 2
60 400-53640 TR_LINK_LOWER 3
61 AZ444-500-000 NOT T
62 N3A-6880002-MZ NUT 2.6 1
63 4£00-53637 TR_LINK_PLATE_ASSY 1
64 400-53632 TR_CONNECT_SHAFT i
65 400-53836 TENSION_RELEASE_SPRING 1
[ 400-53628 TR_LINK_UFPER 1
67 RE-0400000-K0 E-RING 4 1
68 RE-0500000-K0 E-RING 2
69 400-55796 WIRE_GUIDE_A 1
70 SM-5040855-SN SCREW 2
71 4D0-73686 UT_HGOK_LEVER_ASSY 1
72 RE.0300008-K0 E-RING 3 1
73 400-78685 UT_HOOK_SPRING 1
74 400-78680 UT_HOOK_LEVER_SPRING 1

_"8_




10. THREAD TENSION COMPONENTS

- 189 -




REF.NO NO¥E  PART NO DESCRIPTION Qty i

1 4£00-53520 FACE_PLATE _ASSY 1 ;
2 PS-0200182-KP SPRING PIN TYPE W2X18 1 !
3 A3940-634-000-B TENSION DISC 2
4 400-50528 TT_DIAL_FOREIGN 1 i
5 NiA-6030002-5C NUT M3 1
] AZT10-700-800 SPRING WASHER T
7 40053525 DISC_RELEASE_PLATE 1 f
8 400-55371 DISC_HOLDER 1
9 400-55419 THREAD_TENSION_SPRING 1 i
10 400-53526 THREAD_TENSION_ADJUST_NUT 1
11 AT0B057E TT_DIAL_FOREIGN 1 ;
12 400-53532 THREAD, TENSION_ADJUST_PLATE_ASM. 1 {
13 A3173-E50.080 PRETENSION (MAS ASM.) 1
14 A3173-E50-0A0 PRETENSION DISH ASM. LEFT () {
15 A3171-T50-000 FRETENSION LEVER (1}
16 A3T72-T50-0G0 PRETENSIONDISC (1} g
17 A3175-T70-000 PRETENSION SPRING {1 :
18 WP-0260115-RZ SPRING WASHER {1
19 RE-0200000-K0 ERING (1
20 SM-5030455-SN SCREW 1
23 400-64573 ASSY_SUB_TENSION_BASE 1 :
22 40062044 SUB_TENSION_BASE_ASSY &N {
23 400-62047 SUB TENSION {1
24 40062048 SUB_TENSION_SPRING Y (
25 RE-D200060-K0 E-RING {1)
s F00-53578 THREAD TENSION_AL_CLICK I §
27 SM-5030455-5h SCREW 2
28 400-57974 ARM_THREAD_GUIDE 1
29 SM-5030655-SN SCREW M3X05 L=5 1 {
30 400-58407 THREAD TENSION_COVER_BRACKET 1
31 400-64704 ASSY BASE_TENSION_BASE 3
12 400-55383 BASE_TENSION_BASE_ASSY (1} f
13 400-55384 BASE TENSION_ASSY 11}
34 400-55420 BASE_TENSION_SPRING (&9 {
35 RE-0200000-K0 E-RING {1}
35 WP-0320505-5C WASHER TAS {1} :
37 SM-5030455-5N SCREW 2 {
38 SM-5040855-5N SCREW 1
ag 400-55561 RELEASE_ARM 1 o
40 400-55400 RELEASE_ARM SPRING 1
4 4GQ-70788 RELEASE_ARM_SPACER 1 :
42 SM-4631601-SC SCREW M3 L=18 2 {
43 17480300400 NUT 2
44 RE-0300000-K0O E-RING 3 i [
45 40066185 BASE_TENSION_LIFTER 1
36 AU066T53 BASE TENSION TIFTER_SPRING 1 ,
47 SM-5031001-SE SCREW M3 L=10 1 (
48 400-55385 PRESSER_LIFTER_SW_BASE 1
49 400-56544 ASSY OST 8W 1 {
50 SM-4831001-5F SCREWM2.3 L=10 1
5T SM-5040855-5N SCREW T
52 400-55308 TENSION_RELEASE_ARM 1 (
53 400-55397 TR_ARM_LOCATE_SCREW 1
54 400-55398 TR_ARM SPRING 1 {
55 400-59212 FACE_PIATE_COVER 1
55 SLA030587-5C SUREW MEXS 2 ;
57 400-55376 TAKE_UP_SPRING_GUIDE 1 !
58 ST-5030851-SN SCREW M5X8 3
59 400-55377 TAKE_UP_SPRING 1 (
80 400-55378 TAKE_UP_SPRING_HOLDER 1
61 S1L-4032081-5C SCREWHATT=Z0 i
62 NM-6030002-5C NUT M3 1 {
63 SM-5040855-5N SCREW 2
64 CM-3002000-01 ATTENTION SEAL 1 {

- 20 -




11. BOBBIN WINDER COMPONENTS

-21 ~



REF.NO NOTE PARTNO DESCRIPTION Qty
1 5T-5041051-8R TAPPING SCREW D=4 L=10 F)
k4 400-53571 BOBBIN_RECEIVER 1
3 400-53672 BOBBIN_ WiNDER_BLADE 1
4 400-53673 BW_BLADE_HOLDER 1
5 400-53677 BW_ADJUST_BODY 1
6 51,-4032587-5C SCUREW M3XZ5 1
7 400-75652 SW_BASE 1
8 SM-5030455-5N SCREW 1
9 400-76145 STOPPER_RUBBER 1

10 400-76146 RUBBER_FIXING_PLATE 1
it SL-4020491-5C SCREWMZT=S 1
12 SM-5040865-8N SCREW 1
13 400-53674 BOBBIN_WINDER_BASE_ASSY 1
14 400-56559 ASSY_WIND_MOTOR 1
15 400-65720 WIND_MCTOR (1)
18 HA-(042000-00 MICRO SWITCH [E8]
17 SM-5030455-5N SCREW 2
18 400-70287 ASSY_BOBBIN_WINDER_SHAFT 1
19 400-53670 BOBBIN, WINDER_SHAFT (1)
20 4D0-84023 BOBBIN STOPPER SPRING {1}
21 400-53650 STOPFER_GEAR T
22 PS5-0200082-KP STOPPER_GEAR FIN 1
23 SM-8G30312-TP SCREW M3 L=3 1
24 400-53878 BW_ADJUST_BASE 1
25 RE-0400006-K0 E-RING 4 1
25 NM-8030002-5C NUT M3 1
27 400-61796 BW_SPRING 1
28 5M-5020855-5N SCREWMZ2 L=8 1
29 400-66041 ASSY_WIND_CODE 1

- PP -




12. KNEE LIFTER COMPONENTS

- 23 -



REF.NO NOTE PARTNO DESCRIPTION Qty

1 400-84331 KNEE LIFTER ASM. 1
2 A3433-018-200 STOPPER PIN A (1}
3 400-53428 Kt_CLICK_SPRING {1}
4 5E-4030491-SF . SCREW (3}
5 400-53425 KNEE_LIFTER_CONNECT_SHAFT (1}
B SL-4051291-5F SCREWHWMAE=TZ k3
7 400-53427 KNEE_LIFTER_SPRING i
8 400-53446 KNEE_LIFTER_WIRE_ASSY 1
g 400-53428 WIRE_TUBE_HOLDER_L 1
10 400-53429 KL_SPRING_STUD 1
11 400-64567 WIRE_GUIDE_B i
12 SL-4040891-SC SCREW M4 L=8 k3
13 400-55795 WIRE_TUBE_HOLDER_U 1
14 SM-5040855-SN SCREW 1
18 WP-0410516-RZ WASHER 1
16 RE-(300000-KO E-RING 3 1
17 400-53424 KNEE_LIFTER_LEVER 1

- 24 -




13. POWER SUPPLY & MAIN MOTOR COMPONENTS

- 25 -



REF.NOQ NOTE PARTNO DESCRIFPTION Gty
1 400-78857 ALL_ASSY_MAIN_MOTOR 1
2 400-56546 ASSY_MAIN_MOTOR {1}
3 400-57951 MOTOR_BRACKET _ASSY (1}
4 400-56861 IDLER 11}
5 RE-0400000-K0 E-RING 4 (1}
5 0057922 RUBBER_WASHER_SCREW 2
7 400-62143 MOTOR_SPACER {1}
8 400-66024 SPACER_PLATE {1)
a 400-55830 MOTOR_SHAFT_PULLEY {1}

10 400-53472 MOTOR_SHAFT_PULLEY_FLANGE 1)
K| RE-D400000-K0 E-RING 4 [E]
12 SM-8030412-TP SCREW (2)
13 SL-4051485-SE BASE PLATE SETSCREW 2
14 400-57860 MOTOR_TIMING_BELT 1
15 #01 400-76000 ALL_ASSY_POWER SUPPLY 1
15 #0Z 40078850 ALL_ASSY_POWER SUPPLY_CE 1
17 #01 400-56541 ASSY_POWER_SW_UL (1)
18 #02 400-56542 ASSY_PCWER_SW_EU {1)
19 400.53476 SWITCHING_POWER_SOURCE_COVER_L (1)
20 ST-5031051-SN TAPPING SCREW {3)
Zi 4053475 SWITCHING,_POWER_SOURCE_COVER 1)
22 400-53474 INLET_COVER {1)
23 400-58553 CONTROLLER_JACK_COVER {1)
24 5T-5030851-SN SCREW M5X8 (2)
25 400-56551 ASSY_CONT_SOCKET {1)
pis] FAG7E550-008 BARD (10)
27 5T-5031051-8N TAPPING SCREW (2)
28 400-58543 ASSY_POWER SLUPPLY (1)
29 SM-5040855-8N SCREW 2
30 5M-5041055-SN SCREW M4X 10 4
3 A3IBTT-550-000 CORD HOLDER 2
NOTE #01., FOR UL
#02...FOR CE

- 2B -




14, ACCESSORIE PARTS COMPONENTS

26~28

- 27 -




DESCRIPTION Qty {

REF.NO NOTE PARTNO
1 41  A9101-550-000 ACCESSORY BAG 1
2 g5  400-80984 BP_QUILTING_FOOT i
3 #06  400-80963 BP_EVEN_FEED_FOOT i
4 208 400-80959 BP_PACHWORK_FOOT 1
5 505 A9833-550-0A0 BP RULER 1
B 505 A00-80967 BP - AUXILTARY “SPUULPIN 1
7 506 400-B3061 TWIN_NEEDLE_SET 1
8 400-80960 BP_OVERCASTING_FOOT 1
g 400-80961 BP_BLINDSTITCH_FOOT 1

10 A9823-010-DA0 BP_ZIPPER_FOOT 1
T ATBZE-00EDAD BP_MANUAL BOTTONAOLE “FOOUT 1
12 A8410-706-D00 SCREWDRIVER 1
13 A9131-990-000 SEAM RIPPER 1
14 A9137-856-000 BRUSH 1
15 A1150-880-000 SPOOL GAP 1
16 ATTAL-0T5-Z00 SMALL SFPOOL CAP 1
17 001141000000 BOBBIN 3
18 400-75804 NEEDLE_SET 1
19 400-80966 8P_BH_PRESSER_FOOT 1
20 02 810-04558 OP_WIDE TABLE_SET F 1
pil A059204 WIDE TABLE 5N
22 A9503-E50-000 TABLE NON-SLIP 14)
23 400-70174 WIDE_TABLE_LEG {5)
24 AD505-E50-000 SCREW 15)
25 NM-60506002-55 NUT M5 (5)
78 F00-79758 NSTRUCTION JRANUAT_A([GEESITE) 1
27 400-79759 INSTRUCTION_MANUAL_B{GB/D/NL/RY) 1
28 400-B5459 INSTRUCTION_MANUAL_C(GB) 1
29 #07  400-80985 BP_EDGE_STITCH_FOOT 1
30 £03  A4421-G80-0AF £LECTRIC POWER CORD 1
3T T4 AITZTOTEZAD ELECTRIC POWER CORD ASWL T
32 £05  400-71949 POWER_CORD_SET_({BS)_{ASM.) 1
33 202 400-79342 BP DEGORATIVE STITCH FCOT 1
34 400-70258 FOOT_CONTROLLER_(FOR_ASROAD)_(ASM.) 1
35 806 400-70255 ASSY_KNEE_LIFTER 1
3B 39 A0C-BUSE2 EF_OPEN_TOE_FOOT T
37 400-79514 ALL_ASSY_HARD_CASE 1
38 502 A121-503-000 ACCESSORY BAG 1
39 #02  AZ103-2880-060 EYELET PUNCH 1

NOTE

#01...FOR HZL-FACD
#02...FOR HZL-FBOG
FORCE

#D4. FOR UL
-.FOR B8
#06. . TOR HZL-FBO0,HZL-F400

- #8 -




PACKING MATERIAL COMPONENTS




REF.NO NOTE PARTNO DESCRIPTION aly
1 400-78460 TOP_CUSHIONING 1
2 40078481 BOTTOM_CUSHIONING 1
3 400-78462 TP_CUSHIONING 1
4 400-75778 ACCESSORY_TRAY_SPONGE 1
5 400-78479 THREAD_WAY_PLATE_PAPER 1
5 JOZIT-00B-A00 MACHINE COVER 3
7 A9181-008-000 VINYL 1
8 J0233-500-A00 VP PAPER 1
9 400-77987 OUTER_PACKING_CASE_F 1

10 409-66617 WT_PACKING_CASE i
T #07  AS5TI-E50-000 VINYL BAG T
12 #02  A5101-008-X00 VINYL. SHEET 1
13 #01  400-84369 WIDE TABLE PAD 1
14 40231-082-A00 VINYL SHEEY 1

NOTE

#01...FOR HZL-FE00

#02...FOR HZL-FEOO,HZL-F400D

- 30 -




16. OPTIONAL ACCESSORY PARTS COMPONENTS

REF.NO

NOTE PART NO

1 400-80949 BP_OPEN_QUILTING_FOOT 1
2 400-80950 BP_FREE_MOTION_CORDING_FOOT 1
3 400-80951 BP_APFLIQUE_FOOT 1
4 400-80952 BP_STITCH_GUIDE_FOOT 1
5 400-80053 BP_CLEAR_QUILTING FOOT i
6 I00-50654 FOLDING FLATE A RIGHT 1
7 400-80855 BP_INVISIBLE_ZIFPER_FOOT 1
8 400-80956 BP_PEARL_SEWING_FOOT 1
9 400-80957 BP_ZIG_ZAG_ROLLED_HEMMING_FOOT 1
10 810-04558 OF_WIDE_TABLE_SET F 1
£3| A0-BOUEE B ROLLED_HEMMING FOOT 1
i2 400-80959 BP_PACHWORK_FOOT 1
13 400-80960 BP_OVERCASTING_FOOT 1
14 400-80961 BP_BLINDSTITCH_FOOT 1
15 400-80962 BP_OPEN_TOE_FOOT 1
T8 F00-80953 BF EVEN_FEED FOOT T
17 400-80964 BF_QUILTING_FOOT 1
18 200-80965 BP_EDGE_STITCH_FOOT 1
19 400-80966 BP_BH_PRESSER FQOT 1
20 400-80967 BP_AUXILIARY_SFOOL_PIN 1
77 FO-B00E8 BF_STRAIGHT STIICH THROAT FLATE 1
22 400-80969 BP_BUTTON_SEWING_FOOT 1
23 400-74312 BLISTER_BAG_ASM(DEC_STTICH_FOOT) 1

- 37 -




ALIKE

JUKI CORPORATION

CopyrighlE2 000 AUE] CORPORATON.
Al rgghla redenved Biosghosl the waild,

A0S



